Millerton Wastewater

Preliminary Engineering Report
Village of Millerton

March 2020 CWSR# C3-5339-02-00
REVISED June 2020 EPG# 76549

REVISED April 2022

REVISED April 2024

Tlghe&Bond Services Provided in New York by T&B Engineering, PC

100% Recyclable ﬁ




Table of Contents Tighe&Bond

*Revised July 2025

Executive Summary

Section 1 Project Planning

1.1
1.2
1.3

1.4

INErOdUCHION e e 1-1
Previous Planning Efforts ..o 1-1
Site INfOrmMaAtioN .. et e 1-3
1.3.1 Location & Population TrendsS......c.cooviiiiiiiiiiiiiciicci e 1-3
1.3.2 Geologic & Topographic Conditions ........ccovviiiiiiiiiiiiiiiienieeaes 1-3
1.3.3 Environmental Resources & Floodplain.........ccooevviiiiiiiiiiiinnen. 1-4
1.3.4 Land UsSe/ZONiNg .c.ciiiiiiiiiiiii i e r e e 1-6
[...]
remove little or no nitrogen from the septic tank effluent. Primary treatment by a
traditional septic tank is effective at removing quantities of BOD and TSS and some
nitrogen species. Table 4.1 below provides typical septic tank influent and effluent
concentrations.

TABLE 4.1 - Typical Septic Tank Influent & Effluent Concentrations

Parameter Influent_ Effluent_
Concentration Concentration

BOD 350 mg/I 150 mg/L

TSS 400 mg/I 60 mg/L

TKN 300 mg/I 60 mg/L

NHs-N 70 mg/I 50 mg/L

FOG 150 mg/I 20 mg/L

There are many suitable water resource recovery technologies available for wastewater
treatment. However, there are minimum criteria that each system must meet, including:

e Ability to meet regulatory effluent limits, and;

e NYSDEC Region 3 familiarity with the system and past approval.
WRR system technologies that have not been previously approved by the NYSDEC for a
community application will have a much longer review period and have a significant chance
of delaying project schedule. Therefore, for the purpose of this evaluation, technologies

that have not been previously installed for a community application were eliminated from
further consideration.

Table 4.2 summarizes the treatment systems that were considered for Millerton but were
not analyzed.

TABLE 4.2 - Treatment Systems Not Analyzed

Treatment System Reason(s) Not Considered
¢ Complexity
Conventional Activated ° Inappropr_|ate size
Sludge WWTP ) Cons_tructlon _costs
e Staffing requirements
o O&M requirements
Complexity
Packaged Steel WWTP e Longevity concerns
e O&M requirements
Millerton Wastewater Preliminary Engineering Report 4-8

*Revised July 2025



Section 4 Alternatives Considered Tighe&Bond

Cluster Treatment Systems e Few locations available for clusters
Alternative Individual e O&M requirements and costs
Onsite Treatment Systems e Does not address concerns with reserve area

Two of the most appropriate WRR technologies for the Village of Millerton investigated as
part of this report include:

¢ Membrane Bioreactor Treatment System - Ovivo microBLOX

e Biofiltration Treatment Systems - Orenco AdvanTex

Membrane Bioreactor System - Ovivo microBLOX

Membrane bioreactors (MBR) combine biological oxidation of the activated sludge process
with membrane separation. MBR systems treat wastewater through aerobic digestion and
membrane filtration. This allows both to occur in a single unit operation and eliminates
the need for large settling tanks required in a conventional treatment system. Air is
introduced into the tank housing the membranes which provides oxygen for the biological
process, mixes the tank, and scours the membranes to reduce fouling.

The Ovivo microBLOX MBR is a packaged system designed to be simple to operate and
with options ranging from initial solids removal through disinfection. The packaged system
includes a small waste activated sludge holding tank (WAS), however, this can be
increased to store additional sludge or a separate sludge holding tank is often constructed
to reduce the frequency of sludge removal. The MBR system would require construction
of a building to properly winterize the MBR units and other components. Effluent pH control
and dissolved oxygen systems would also be required to meet the anticipated effluent
parameter limits for surface discharge. In addition, an equalization tank can be added to
the system to equalize the influent flows and loadings. A standard Ovivo microBLOX
packaged unit is shown in Figure 4.5.

.-l—.l-ll

By -
L1 l

'”.ll -

FIGURE 4.5
Ovivo MicroBLOX System

Millerton Wastewater Preliminary Engineering Report 4-9

*Revised July 2025



Section 4 Alternatives Considered Tighe&Bond

Ovivo has single unit systems capable of treating average flows of up to 150,000 gpd and
multi-unit systems capable of treating flows of up to 500,000 gpd. Figure 4.6 shows the
simplified process flow diagram for a single Ovivo microBLOX system and Table 4.3 shows
the typical reported effluent quality achieved with Ovivo’s microBLOX systems:

Simplified Flow Diagram

Sludge Disposal (2% - 3% Solids)
’;“-.

WAS Basin

Fine Screen T Membranes

Influent EQ Basin Pump Forward Equipment Porch Effluent

FIGURE 4.6
Ovivo MicroBLOX Simplified Process Flow Diagram

TABLE 4.3 - Ovivo MicroBLOX Typical Effluent Concentrations

Parameter Effluent
BODs <2 mg/L
Total Nitrogen (TN) <3 mg/L
Ammonia (NH3) <0.3 mg/L
Total Phosphorus (TP) < 0.03 mg/L
Fecal Coliform < 2.2 CFU/100 mL
Total Suspended Solids (TSS) < 2 mg/L

For an average day flow of 75,000 gpd, a dual-tank system with one tank for the MBR and
one tank dedicated to flow equalization and WAS storage would be required to treat the
flows and meet the effluent requirements. Approximately 4,500 square feet of building
space to house the units would be required. Additional membranes and the addition of a
supplemental oxygen system could be added to the system to achieve a greater treatment
capacity should the wastewater service area be expanded. Supplemental information
about the Ovivo microBLOX units can be found in Appendix F.

The Ovivo microBLOX packaged systems have been installed in over 200 applications
across the country including over 40 units in Massachusetts. A similar system was
approved and installed within NYSDEC Region 3 at the Storm King School in Cornwall.

Millerton Wastewater Preliminary Engineering Report 4-10

*Revised July 2025



Section 4 Alternatives Considered Tighe&Bond

Biofiltration Systems - Orenco AdvanTex

The Orenco AdvanTex Wastewater Treatment System is a packed bed biofiltration system
that uses lightweight synthetic textile to treat septic tank effluent. The textile media has
a high porosity and large surface area for microbial attachment and high loading rates.
The septic tank effluent is sprayed onto the textile media and percolates down where it is
filtered and treated by microorganisms that populate the textile. There are several
AdvanTex models available, which range in size and flow capacity. An image of the
AdvanTex AX-Max treatment units prior to backfill is shown in Figure 4.7.

FIGURE 4.7
Orenco’s AdvanTex Units (AX-Max Models Shown)

Primary tankage is supplied to receive the influent flow and provides two functions
including equalization and acting as pre-anoxic tanks. Pumps are installed in the primary
tankage which distribute the flow to the biofiltration treatment units. The wastewater
percolates down through the media where it is filtered, cleaned, and nitrified by the
naturally occurring microorganisms that populate the media. Aeration is provided at each
of the treatment units and after passing through the media, the treated effluent flows out
of the units to a final effluent tank for a subsurface disposal system. The treated effluent
typically enters a second stage for polishing for surface disposal systems. In either
scenario, the flow from the effluent tank is dispersed by gravity or is pumped to the
disposal location. A calibrated portion of the treated wastewater is also sent back to the
pre-anoxic tanks to pass through the system again. A post anoxic tank is typically
incorporated into surface disposal systems for denitrification between the first and second
stages. Figure 4.8 represents a simplified system layout for the Orenco AdvanTex System
for a subsurface disposal system.

Millerton Wastewater Preliminary Engineering Report 4-11

*Revised July 2025



Section 4 Alternatives Considered Tighe&Bond

Air Inlets

AdvanTex®
AX100 Pods
Itypical)

Vent Fan —, L ||
Assembly == i —— = [~ ProSTEP
I | * - - " — | Duplex Pump
| Package

Screened —e-«
Infiuent From
Primary Tankage

“ Recirculating “— Recirculation-
Splitter Valve Blend Tank

Discharge

FIGURE 4.8
Typical Orenco AdvanTex System Layout for Subsurface Disposal

Table 4.4 shows the typical reported effluent quality achieved with the Orenco AdvanTex
System:

TABLE 4.4 - Orenco Treatment System Typical Effluent Concentrations

Parameter Effluent
BODs < 15 mg/L
Total Nitrogen (TN) < 20 mg/L
Ammonia (NHs) N/A
Total Phosphorus (TP) N/A
Fecal Coliform N/A
Total Suspended Solids (TSS) < 20 mg/L

An Orenco treatment system sized for 75,000 gpd with a subsurface disposal system would
consist of approximately one influent equalization/pre-anoxic tank, ten treatment tanks,
one effluent tank, and the associated pumps, equipment, and controls.

An Orenco treatment system sized for 75,000 gpd with a surface disposal system would
consist of approximately one influent equalization tank/pre-anoxic tank, ten stage 1
treatment tanks, one post anoxic tank, one effluent tank, five stage 2 treatment tanks,
and the associated pumps, equipment, and controls. These systems are NSF/ANSI
Schedule 40 approved for residential wastewater treatment systems. More information on
the Orenco AdvanTex systems can be found in Appendix F.

The Orenco AdvanTex Systems are installed in over 75 residential applications and in
several municipal locations in New York including the communities of:
e Hyde Park — 120 Service Connections — 30,000 gpd - Surface Return

e Hillsdale - 73 Service Connections - 35,000 gpd, - Subsurface Return
Millerton Wastewater Preliminary Engineering Report 4-12

*Revised July 2025



Section 4 Alternatives Considered Tighe&Bond

e East Schodack - 23 Service Connections - 7,500 gpd - Surface Return
e Schodack Landing - 75 Service Connections — 20,000 gpd - Surface Return

e Bethlehem - 23 Service Connections - 7,500 gpd - Surface Return

4.4 Water Resource Recovery Return
Two alternatives exist for water resource recovery return of the treated effluent;

e Return to a surface water body, or;

e Return to groundwater.

4.4.1 Return to Surface Water

The method of a conventional community wastewater treatment facility that can also be
utilized by alternative water resource recovery systems is to return to a surface water
body, which was historically accomplished by piping the treated wastewater effluent to a
concrete headwall, where it flows by gravity into the surface water. For the Village of
Millerton, the surface water body for water resource return is Webatuck Creek.

Return to surface water requires disinfection, which can be accomplished two ways; by
chemical means, or by UV light. Chemical disinfection requires multiple sets of pumps for
chlorination and dechlorination chemicals, on-site storage of these chemicals which can
be hazardous to employees and the environment, delivery of monthly chemical supplies
through local streets, frequent water testing to ensure effectiveness of disinfection, and
subsequent removal of disinfection chemicals.

UV disinfection is accomplished by exposing the treated wastewater to very high doses of
ultraviolet light. It does not require the use of chemicals but is a system higher in capital
costs and has significant energy usage impacts. UV disinfection also requires frequent
water quality testing. Both disinfection methods would require the construction of a
building to house the processes, an additional capital cost.

4.4.2 Return to Groundwater

There are several different options for water resource return to groundwater. The most
widely used conventional groundwater systems include absorption fields (leachfields)
which can be configured as trenches or beds. Other methods include drip dispersal
systems or gravelless geotextile sand filters, which may also be applicable for the Village
of Millerton. All three options are discussed in the following sub-sections.

Absorption Fields

Water resource return to groundwater is typically accomplished using absorption fields,
especially for smaller systems. However, absorption fields can also be used for larger
systems if the space is available. There are generally two types of absorption fields;
absorption trenches and absorption beds. The trench is the most common and preferred
of the two options and consists of a trench or series of trenches in which a perforated PVC
pipe is placed in a bed of gravel or synthetic aggregate. Sewage is delivered to the PVC
pipes by gravity, pressure, or by dosing and seeps slowly out of the perforated PVC pipe,
into the aggregate, and finally into the soil. A typical trench absorption field utilizing
perforated PVC pipe and gravel aggregate is shown in Figure 4.9.

Millerton Wastewater Preliminary Engineering Report 4-13

*Revised July 2025



Section 4 Alternatives Considered Tighe&Bond

Typical Trench Absorption Field Under Construction

In lieu of perforated PVC pipes, infiltration chambers can also be used in trenches.
Infiltration chambers are similar to conventional trench absorption fields except that the
perforated PVC pipes are replaced with high-density polyethylene arches that interlock to
form a continuous drainage area with a much greater storage volume than a PVC pipe-in-
gravel system. The infiltration chambers have an open bottom which allows the sewage
to seep into the ground. With the infiltration chambers, sewage has more time to percolate
slowly and effectively, ensuring greater strength, performance, and longevity. Using
infiltration chambers in lieu of perforated PVC pipes may allow for a smaller drainage field
size compared to pipe-in-gravel trenches. Infiltration chambers can also be installed
without an aggregate if soil conditions allow. However, aggregates are typically used
regardless for best practice, particularly for higher flow systems. Infiltration chambers can
be gravity fed or pressurized.

Absorption beds (also referred to as seepage beds) are similar to trenches in that they
also utilize perforated PVC pipes or infiltration chambers and an aggregate. The difference
between absorption trenches and absorption beds is that for beds there is no native soil
that separates the rows of PVC pipes or infiltration chambers; rather, the pipes or
chambers are all placed in a common bed of aggregate. Trenches are preferred over beds
because beds have very little sidewall area and lower oxygen transfer. Beds are also better
suited for pressure systems and for flat sites in order to minimize the potential
groundwater mounding and/or down gradient seepage. A bed absorption field utilizing
infiltration chambers and gravel aggregate is shown in Figure 4.10.

Millerton Wastewater Preliminary Engineering Report 4-14

*Revised July 2025



Section 4 Alternatives Considered Tighe&Bond

¥ 5

FIGURE 4.10

Seepage Bed with Infiltration Chambers Under Construction
When absorption fields are used for treatment (such as with conventional septic tanks and
leachfields), it is anticipated that microorganisms in the soil assist in removal of any
remaining organic matter, solids, and nutrients. When absorption fields are used after
secondary treatment, they are primarily intended for return of the treated effluent into
the ground. In this case, a 33% increase in application rate is allowed when a “Responsible
Management Entity” owns the treatment system such as a municipality (Appendix 75-
A.6(6)(ii)(d)). Therefore, it has been assumed for the remainder of this report that the
Village of Millerton would qualify as a responsible management entity and that a 33%
increase in application rate would be appropriate, provided that secondary treatment is
supplied.

In general, the subsurface return of treated effluent avoids the significant costs and
maintenance concerns associated with disinfection. Subsurface return is considered by
regulators as having lower environmental impacts, as it allows recharge of the water table
rather than return to a surface water body where it is immediately removed from the
watershed. The absorption fields also have no visual impact on the surrounding
community. Additionally, subsurface return allows for much less licensed operator
involvement and water quality testing. However, subsurface return requires significant
area for the disposal field, which may not be available within every community.

Drip Dispersal Systems

Subsurface drip dispersal technologies apply recovered water to the root zone using
perforated small diameter piping or porous diffusers, typically placed 6 to 12 inches below